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54 #% TR 18650 2600mAh 3.7V 9. 62Wh
a4 AR Chinese
Name of-Sampleif s Rechargeable Li=ion Cell 18650 2600mh 3.7V 9. 62¥h
English
GR L R 1122030288
Sample No.
e3P T VU R R R R TR 7 IR 20 7l
Consignor Guangxi Yuneng Sivuan New Energv Technology Co., Ltd
EFRL T Bt A 6 BBOH eI 4 R A 77
Manufacturer Guangxi Yuneng Sivuan New Energy Technology Co., Ltd
. AL A E T Y
AT 2 i Sth= Y LIk'j"F‘,’FJI/{’J‘fﬂiTJHjﬁ
ﬁAJf(ﬁ‘ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38.3

- JKATH R Rt T
! T
$JE*T;E ST/SG/AC. 10/11/Rev. 7 38. 3 UN Manual ol Tests and Criteria ST/SG/AC. 10/1 1/Rev. 7
Criterion Section 38.3
o "
*‘f" nnf’l‘i)u ;‘L; ;’,‘,. |'3i ki -4‘:;. '}’5}1"” ';{:; m'\, [/lff_
Appearance

Gray Cylinder plasties [ilm shell

GREE LR

Accepted Date

HrmiALiE B 2

Test Date

2022-03-14 2022-03-24 ~ 2022-04-26

R T B

0 LA AR SR ED s ity A s S8ty s B L

Altitude %Imuldlmn Fhumdl test, \lhidliul’l Shock, External short

Test ltems cirveuit, Impact, Forced discharge
FRTM, R OUCA T Ul AbE T ST/SE7AC. 10701/ RE. 7 38, Skl i,
The sample has passed the test items ot UN ‘\A{mudl of‘ Tests i—l[l"(l Lriteria
AR LEH#  |ST/SG/AC. 10/11/Rev. 7 Section 38. 3 [ X ‘ 7\
Conclusion 1 1 e~ |
4% H “fHDa‘(e .
e nf 7e H 8 e th S Rechargeable Lithium Cell. / &._M
Comment
&SI oA / Ly
; /
Consignor
Address Post Code
weE 2 TH L4 R
Approver: '& =T Checker: Compiler:

R

Title:

fll & 1P (Vice chief engineer)
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A =\ DX by & L T
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Name of Test Standard requirement or The .
No % e Test Result | Conclusion | Remark
- Clause Number of Standard =
ltems
VAT CLAs vl T
s i WEY STASGAAC, LOA1L/Rev. T 58,5 BLBsT] W% 1
1 %Eﬁm LN Manual of Tests amd Criverin 5&“; Appendix 1 {}{]‘Ar
Altitude STASGAAC 10/T1/Rev. 7 Section 383 Test T1 ) Passed
simulation -
B 5 /L Py ol F
3 WPY ST/SGAAC 10/ Rev. 7 385 ez W 2
IR ; 3 S i
2 . UN Manual of Tests and Cricevia See Appendix 2 /‘j-{-l@( /
Thermal test |sp/yuac, /11 Rev. 7 Seecion 38,3 Test T2 o P(—;_SS:\(-[ ’
A e bR T
- WD ST/SGAAC. 1O/ 1 /Rov. 7 58,5 WbuG TS M % 3
) 4 3 i 3 )
3 § . LN Manual of Tests and Criteria See Appendix 3 r/T"fL 7
Vibration ST/SG/AC. 10711 /Rev. 7 Section 28,3 Test T3 e ' Pawr‘-ﬁ
W IW € st PkpdE T
y HWER ST/SC/AC 10711 /Rev, 7 38,54 186 TY WA 1
ity & e SRS o
4 UN Manual of Tests and Criteria See Appendix 4 i
Shock ST/SG/AC 10/11/Rev. 7 Secuion 98.3 Tesy T4 |00 (PPN P-,Z.i,w
LR Ak T
= W ST/SGANC. 10711/ Rey o S B 7 o o Y MINE 5
5 ﬁ}‘;ﬂ% U\ Manual ol Tests and Criteria See Appendix 5 i
External short ST/SGANC. (011 Rev. 7 m 282 Tosl . ' 3 .
101 T ton AL Passed
circuit r.5 S
WA LR R btk T
B ST/SC/AC10/11/Rev. T 38 LB A 6
}E:EE‘ : AL W 3] )
6 UN Manual of Tests and Criceria See Appendix € o 8
Impact ST/SGAAC 0/ 1 1/Rev. 7 Section 383 Test s Pissed
I: 6 i
WEST I CLlss Akl 7
I ST/ASG/AC 10711/ Rev. T 8.3 g1 WA T
T gﬁfﬁ'ﬂf)’(% UN Manual of Tests and Criteria See Appendix 7 /‘n\{fﬁ. o
Forced discharge |50/, F LL/Rev, T Section 38,3 Test e 4
T.8 de&:Ld
This space intentional Iy left blank
UTEH
8
FowIIEZ 8-S S FRIGEHA)Y - 20°C ; IREE I - /%
Test Environment Ambient temperature:20°C, Ambient humidi tyv:/%
Condition
Fo) IR E
v ;
Test Item
5 LT H A
A i S gy | LR / o 4
Subcontracted Test TEKITE /
Condition Subcontracted | Name Post Code
Laboratory bk / W, 75 y
Address Tel
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A% 1 BRFAR LA | G
No. Naine of Test Items | 4] {itude simulation
Sl A2 5 1 A =
3 3 A g e j:_ L © e
7[’-‘1"0% *—f-:%’]k?& ivL ] Before 'ii(ﬁ}_a = After }ﬁ‘g‘fmk 5?‘]1%%/}_ -ﬁ—’f{{’_‘
e Sample Status mE Tk Vit 2 F#E | Mass Loss | Residual b8 -3
Sample Mass OCV Mass ocy OCV  |Other
No. g v /g AY %a /% Event
001 el | 456964 .15 | 45.6990 | 4.15 0. 00 100.00 | ©
002 ,Cv(ﬂ“ﬁﬁﬁ?fﬁfﬁg(,[, 45. 9457 4,15 45.9474 | 4.15 0. 00 100.00 | ©
003 ool | 45, 6588 L 16 15. 6603 1. 15 0. 00 99. 76 0
004 uzvi‘fﬁ.{f:f?ffﬁfiﬂm 45. 6443 1. 16 45. 6458 4.15 0. 00 99, 76 O
005 | oyerrre® o | 45.6521 | 4.15 | 45.6532 | 415 0.00 [ 100.00 | ©
R e 15. 1683 £ 15 5.4700 | 4. 14 0. 00 99.76 | ©
DHCYCSE 435 o X o i .
07 | oo i e . 60 415 | 45.6715 |  4.14 0. 00 99.76 | ©
008 [ yprruril | 45.6280 | 4.15 | 45.6200 | 4.15 0.00 | 100.00 | ©
009 | yrenerlt | 458519 | 415 | 45.8536 | 4,14 0. 00 99.76 | o
010 | priioe®®ml | 453895 | 415 | 45.3804 | 4.15 0. 00 100.00 | ©
J\T‘ 2 I;. This space intentionally

FiE: LR V-RA DRAR R-3EL PR K 0-RR. LIRS, LMK, LKE. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 WRAE L4 | W
No. Name of Test Items Thermal test
RE | AEas | TN R REE A | g gan k| M| Rt
%5 Sample Status RE | FRLE R Fr#®/E | Mass Loss| Residual | 3L %
Sample Mass oCcvV Mass oCV OCV  |Other
No. /g Y /g Y /% /% Event
001 | o GoREme 456990 | 415 | 45.6904 |  4.00 0. 02 98.55 | o
002 | |y omERM 1450474 | 415 | 45.9421 | 409 0. 01 98.55 | ©
003 | | GnERN | 45,6603 | 4.15 | 45.6545 |  4.09 0. 01 98.55 | o
004 | o mERL 456458 | 415 | 456402 | 410 0. 01 98.80 | o
005 | |yopnsml o l4sess2 | 415 | 45.6479 |  4.10 0. 01 9880 | o
008 | pperons®l. 1454700 | 4,147 | 454579 | 409 0. 03 98.79 | o
007 | =@l 1456715 414 | 456666 |  4.00 0. 01 98.79 | o
008 | ysperoninl 1456200 | 415 | 45.6239 [ 4.00 0.01 98.55 | ©
009 | ype il o 145.8536 | 414 | 45.8492 |  4.09 0. 01 98.79 | o
010 | oot R 1453894 | 415 | 45.3836 | 410 0. 01 08.80 | o
AR ™ e

ik LR V-RA DMK R F-R K 0-Rif. RRA. MK, ARE. Tk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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23 . RRAE 4 | Ho)
No. Name of Test Items | Vipration
13, A—‘—I— . ] -«Kt‘\ te B2 i
*iu"?:: *‘?’u%#kfé% 'IJ—{‘QJ. Al Before 'li&t)é— After j)ﬁ:ﬁéﬁlk %‘lﬂ%[ﬁﬁ _;Et_/f{ﬁ,
%5 Sample Status mE THBE| RE FF#&EJE | Mass Loss | Residual | #L%
Sample Mass ocv Mass oCcv ocv Other
No. ‘g vV /g Y% % /% Event
001 | o GumERl 1 45.6904| 4.00 | 45.6906 | 4.09 0.00 | 100.00 | o
002 | | oloEERL o o|45.9421] 409 | 45.9425 | 4.09 0.00 | 100.00 | o
003 | | imERY 1456545 |  4.09 | 45.6553 | 4.09 0.00 | 100,00 | o
004 | | oeERL 1456402 410 | 45.6397 | 410 0.00 | 100,00 | o
005 [ | ueERl 456479 410 | 45,6488 | 4.00 0.00 | 99.76 | o
006 | psmporsl 1454579 4.09 | 45.4557 | 4.09 0.00 | 100.00 [ o
007 | prvorm®®l 1456666 | 4.09 | 45.6682 | 4.09 0.00 | 100.00 | o
008 | ieros®l. |45 ez39 409 | 456254 | 409 0.00 | 100.00 | o
009 | pimERl olasga92 | 409 | 45.8183 | 4,09 0.00 | 100.00 | o
010 | ,2URERU 453836 4.10 | 45.3835 | 4.10 0. 00 100.00 | o©
R % IL'I'his space intentionally

#Friz: LR V-IRA DR R-2KEL F-Rek 0-RiR. RR4A. LMK, BKE. Atk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 g M E 4 AR it
No. Name of Test Items Sk
M HERE ﬁ‘;ﬁ\ 1] Before ‘ljﬂ&é After FEME | FABE | S
B2 Sample St = ﬂli‘f&‘@f_ﬁ b ¥ Frd4 W, B | Mass Loss | Residual | L&
Sample Mass ocv Mass oCcV ocv Other
No. /g IAY /g A% 1% /% Event
001 | joeterimt | 456906 | .00 456912 | 4.0 0.00 | 100.00 | o
002 | (erieniriet | 45,9425 4,00 15,9428 | 4.08 0. 00 99. 76 0
003 | oyl | 456553 | 4.09 | 45.6557 | 4.09 0.00 | 100.00 | o
004 | o urmRTE 1456397 410 | 45.6403 | 4. 10 0. 00 100.00 | o
005 | yeporeiml ol 4sea88 | 4.09 | 45.6492 | 4,08 0. 00 99.76 | o
006 | yrevereniramt o | 45.4557| 409 | 45.4563 | 409 0.00 | 100.00 | o
007 | ssorerorsoe o | 45.6682 4.00 | 45.6687 | 4.09 0.00 | 100.00 | o
008 | yscroyurrmet o | 45.6254| 4.09 | 45.6250 | 409 0.00 | 100.00 | o
009 | ssrerorsml ol amsa83 | 409 | 45.8488 | 4,09 0. 00 100.00 | o
010 | povegursl 453835 | 410 | 45.3837 | 410 0.00 | 100.00 | o
AT o bk

@iE: - V-RA DRk R-3EL F-AL K 0-RHFH. RAA. LMK, RKE, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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53 : T B 2 A sh

No. Name of Test Items External short circuit
RS HBRA SR R R ST 2
Sample No. Sample Status Max. ExtcrniECTemperature Other Event

/

001 IC\J(IC!\‘E])?\‘:]hjﬁ:i%gerj 80. 8 0

002 lCYéF;i?E;hiElEged 80.6 0

003 ICY;C;SfE:ﬁjE;?ng 83.2 O

004 1CY;FEE%E;th;%god 75 0

005 50 Fulls ehoged 8.1 0

006 be\f?t;{l{lﬁ\ﬁ: jﬁjiged 82.5 0

007 2{53 W \):.A o 80. 1 0

008 25(3\2"2‘ jF ’f \/:\ flﬁ L!‘!f*;(.}d 80. 3 0

009 e e od 82.9 0

010 zanfztfll nchd?u 6.9 0
DL 4% This space intentionally left

blank

ik D-MEAK R-2E PR K 0-AMIK. FAK. LAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B 4 A fE
No. Name of Test Items Impact
M5 HaRA # o R R FHIRA I 5
Sample No. Sample Status Kb Exl,ernf?iICTcmperature Other Event
e
011 \CYC 0% ?I?.’!m e d 2
bl ] r?]r.L )L':n??;f)::i ty 22.9 0
014 1(\1((4‘5‘())?1343 ty 22.3 0
ILCVE SOUHEE
016 mﬁ%ﬁmﬁu 40.7 O
018 ML 27.0 0
019 I50YC 508 Canatity 22. 8 0
020 25CYC 50%7E 4 99 9 0

25CYC 0% Capacity

B R4

This space intentionally leflt
blank

Bk DMK F—A2 K 0-Rfmik, FAe k.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 A R B L AR 5FL ) AR
No. Name of Test Items Forced discharge
PEm R Mok A %
Sample No. Sample Status Other Event
021 1CYC Jl(lixl{]jvhz'i\ffc‘h{{nguf O
022 10YC ]I;u\l{lj\.h /t‘i\-irfvlliin‘geei O
023 1CYC Jf(li\l[ltj lj]?ljfi‘,?i_ltll‘gm\ O
024 LCYC }}-(11\1[1? ?;ijﬁ-ﬁu' ged 0
025 [EYE if?;]? :l;i}iitlltf:ﬂl'gc'fi 0
026 1CYC lf? 1(‘?{:;35‘{1]?{%;Ea1'g'm‘1 0
027 1CY( llu\:ll\k f;f{ﬁﬂ ged 0
028 10Y¢ éll-\:y‘r‘-‘ﬁ;fJ‘{%-ill-:';n-b ! O
029 1CY( e / t-.ll.:i?én ged 0
030 1eYe J[*SL:{I(J h :i{%‘il‘ii rged 0
031 25(3\;(;2 ?u\’ 71[ JI\L Tjhrijf{cll%l rged 0
032 25(‘\;’13 Er(JI(l}\L ?jﬂ[ia rged 0
033 25CY (? 3:{?](;\'- j:j:}ix(llgil rged O
034 25CY C-' SPLI rl':«l)\L jf\ljiff*}llljd rged 0
035 25{"\;(‘2‘353.1(‘1? /rl;ﬂf c}IEn‘ged O
036 25(\,(222;?;{%}Jﬁ,ﬁn.gpd 0
AT
037 ZSCY(,?Slgl\lCl}_VL‘ gi]fciilflal‘gefi 0
——
038 25cvc%frcl:[chyu gﬁrji(clflfal'ged 0
039 2SCY(?5£?}%73;13 /:?ing{c!huarged 0
040 25CYC25F(i|YlC1‘Jj\‘F:/:I}'ij§(clll1larged O

HiE: DM F-ARK 0-AMFHkR. BAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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